Gavin NEwsom
GOVERNOR

=

GALIFORNIA \" JARED BLUMENFELD
‘ SECRETARY FOR

Water BOardS ENVIRONMENTAL PROTECTION

Central Valley Regional Water Quality Control Board
14 April 2021

Meng Moua CERTIFIED MAIL

County of Fresno Public Works and Planning 7019 2970 0001 5201 5595
2220 Tulare St., 6" floor

Fresno, CA 93721

NOTICE OF APPLICABILITY (NOA); STATE WATER RESOURCES CONTROL
BOARD ORDER WQ 2016-0068-DDW; WATER RECLAMATION REQUIREMENTS
FOR RECYCLED WATER USE; COUNTY OF FRESNO, DEPARTMENT OF PUBLIC
WORKS AND PLANNING; MONTE VERDI ESTATES (CSA 44D) WASTEWATER
TREATMENT RECLAMATION PROJECT; FRESNO COUNTY

On 6 February 2020, the Central Valley Regional Water Quality Control Board (Central
Valley Water Board) received a Title 22 Engineering Report, prepared by Provost and
[...]
All regulatory documents, submissions, materials, data, monitoring reports, and
correspondence should be converted to a searchable Portable Document Format (PDF)
and submitted electronically. Documents that are less than 50MB should be emailed to:
centralvalleyfresno@waterboards.ca.gov. Documents that are 50MB or larger should be
transferred to a disk and mailed to the appropriate Regional Water Board office, in this
case 1685 E Street, Fresno, CA 93706. To ensure that your submittals are routed to the
appropriate staff, the following information block should be included in any email used to
transmit documents to this office:

Program: Non-15,

Place ID: 871110

Facility Name: Monte Verdi Estates (CSA 44D) Wastewater Treatment Facility
Order: 2016-0068-DDW-R5018.

A. Annual Report

Annual Reports shall be submitted to the Regional Water Board by April 15t
following the monitoring year. The Annual Report shall include the following:

1. A summary table of all recycled water Users and Use Areas. Maps may be
included to identify Use Areas. Newly permitted recycled water Users and
Use Areas shall be identified. When applicable, supplement to the Title 22
Engineering Report and the State Water Board approval letter supporting
those additions shall be included.

2. A summary table of all inspection and enforcement activities initiated by the
Administrator. Include a discussion of compliance and the corrective action
taken, as well as any planned or proposed actions needed to bring the
discharge into compliance with the NOA and/or General Order. Copies of
documentation of any enforcement actions taken by the Administrator shall be
provided.


mailto:centralvalleyfresno@waterboards.ca.gov

County of Fresno Public Works and Planning-- 4 -- 14 April 2021
Monti Verdi Estates (CSA 44D) Wastewater Treatment Facility
MRP No. 2016-0068-DDW-R5018

3. An evaluation of the performance of the recycled water treatment facility,
including discussion of capacity issues, system problems, and a forecast of
the flows anticipated in the next year.

4. Tabular and graphical summaries of all monitoring data collected during the
year.
5. The name and contact information for the recycled water operator responsible

for operation, maintenance, and system monitoring.

A letter transmitting the annual monitoring reports shall accompany each report. The
letter shall report number and severity of violations found during the reporting period,
and actions taken or planned to correct the violations and prevent future violations. The
transmittal letter shall contain the following penalty of perjury statement and shall be
signed by the Administrator or the Administrator's authorized agent:

“I certify under penalty of law that | have personally examined and am familiar
with the information submitted in this document and all attachments and that,
based on my inquiry of those individuals immediately responsible for obtaining
the information, | believe that the information is true, accurate, and complete. |
am aware that there are significant penalties for submitting false information,
including the possibility of fine and imprisonment.”

The Administrator shall begin implementing the above monitoring program the first
month following issuance of this MRP.

Ordered by:

Original Signed by Clay L. Rodgers for:
PATRICK PALUPA, Executive Officer

4/14/2021
(Date)



BODs
CaCOs
DO

CT

EC

FDS

TDS

TKN

TSS
Continuous

24-hr Composite

Daily

Twice Weekly
Weekly

Twice Monthly
Monthly
Quarterly
Semiannually

Annually
mg/L
mg/kg
mL/L

Hg/L
Mmhos/cm
gpd

mgd
MPN/100 mL
NA

NTU

uv
mJ/cm?
SuU

GLOSSARY

Five-day biochemical oxygen demand
Calcium carbonate
Dissolved oxygen

The product of total chlorine residual and modal contact time
measured at the same point.

Electrical conductivity at 25° C
Fixed dissolved solids

Total dissolved solids

Total Kjeldahl nitrogen

Total suspended solids

The specified parameter shall be measured by a meter
continuously.

Samples shall be a flow-proportioned composite consisting
of at least eight aliquots over a 24-hour period.

Every day except weekends or holidays.

Twice per week on non-consecutive days.

Once per week.

Twice per month during non-consecutive weeks.
Once per calendar month.

Once per calendar quarter.

Once every six calendar months (i.e., two times per year)
during non-consecutive quarters.

Once per year.

Milligrams per liter

Milligrams per kilogram
Milliliters [of solids] per liter
Micrograms per liter
Micromhos per centimeter
Gallons per day

Million gallons per day

Most probable number [of organisms] per 100 milliliters
Denotes not applicable
Nephelometric Turbidity Units
Ultraviolet

Millijoules/cm?

Standard pH units



Gavin NEwsom
GOVERNOR

=

GALIFORNIA \" JARED BLUMENFELD
‘ SECRETARY FOR

Water BOardS ENVIRONMENTAL PROTECTION

Central Valley Regional Water Quality Control Board

TO: Scott J. Hatton
Supervising Water Resource Control Engineer

FROM: Alexander S. Mushegan
Senior Water Resource Control Engineer
RCE 84208

Jeff Robins
Water Resource Control Engineer

DATE: 14 April 2021

APPLICABILITY OF COVERAGE UNDER STATE WATER RESOURCES CONTROL
BOARD ORDER WQ 2016-0068-DDW; WATER RECLAMATION REQUIREMENTS
FOR RECYCLED WATER USE; COUNTY OF FRESNO, DEPARTMENT OF PUBLIC
WORKS AND PLANNING; MONTE VERDI ESTATES (CSA 44D) RECLAMATION
PROJECT; FRESNO COUNTY

On 6 February 2020, the Central Valley Regional Water Quality Control Board (Central
Valley Water Board) received a Title 22 Engineering Report, prepared by Provost and
Pritchard Consulting Group behalf of the County of Fresno, Department of Public Works
and Planning (Administrator) for the Monte Verdi Estates (CSA 44D) Reclamation
Project. The Title 22 Engineering Report was signed and stamped by Zheng Teng
(RCE 68,783). On 15 May 2020, a revised Title 22 Engineering Report was submitted,
which was conditionally approved by the State Water Resources Control Board (State
Water Board), Division of Drinking Water (DDW) on 25 June 2020. On 30 July 2020, the
Administrator submitted a Notice of Intent (NOI) and Form 200 applying for coverage
under the State Water Board’s Water Quality Order 2016-0068-DDW, Water
Reclamation Requirements for Recycled Water Use (General Order) for the proposed
Reclamation Project. On 20 August 2020, the Central Valley Water Board received an
application fee for the application. On 12 March 2021, a revised Title 22 Engineering
Report was submitted.

On 6 February 2020, Central Valley Water Board staff also received a Report of Waste
Discharge (RWD) from Fresno County to enroll the Facility under State Water Board
Water Quality Order 2014-0153-DWQ, General Waste Discharge Requirements for

KarL E. LongLEY ScD, P.E., cHaIR | PaTRIcKk PULUPA, ESQ., EXECUTIVE OFFICER

1685 E Street, Fresno, CA 93706 | www.waterboards.ca.gov/centralvalley



Fresno County -2- 14 April 2021
Monte Verde Estates (CSA 44D) Reclamation Project
Staff Memorandum

Small Domestic Wastewater Treatment Systems (Small Domestic General Order). The
Discharger was issued NOA 2014-0153-DWQ-R5344 and corresponding MRP on

14 April 2021. NOA and MRP 2014-0153-DWQ-R5344 become applicable after
rescission of the Facility’s current Waste Discharge Requirements (WDRS)

Order 92-203 (tentatively planned for the June 2021 Central Valley Water Board
Meeting).

This memorandum provides a summary of Central Valley Water Board’s staff review of
the July 2020 NOI and evaluates if the proposed discharge of disinfected tertiary
recycled water to 12.7 acres of land (Use Area) for recycled water uses is eligible for
enroliment under the General Order.

BACKGROUND INFORMATION

The Administrator owns and operates the Monte Verde Estates (CSA 44D) Wastewater
Treatment Facility (Facility). The Facility previously included a sequencing batch reactor
(SBR) treatment process that disposed effluent through a leach field. When WDRs
Order 92-203 was issued, recycled water from the Facility was intended to be used for
irrigation in common vegetated areas at the development. However, the treated effluent
did not meet Title 22 recycled water requirements. As a result, upgrades were
completed at the WWTF in 2019 to convert the treatment process from an SBR process
to a membrane bioreactor (MBR) process. With the recent upgrades, the Administrator
proposes to use disinfected tertiary-treated wastewater for reclamation on
approximately 12.7 acres of public landscaping at Monte Verdi Estates (Use Area) and
secondary disposal to the existing leach field (monthly average design capacity of
32,500 gallons per day [gpd]). The Monte Verdi Estates Homeowners Association
(HOA) owns the Use Area and will be responsible for the distribution of the recycled
water from the effluent/reclaimed water storage tank to the Use Area.

DESCRIPTION OF DISCHARGE

The Title 22 Engineering Report designates four areas to receive disinfected tertiary
recycled water for irrigation (grass and trees) and one area to exclusively receive
potable water. The areas designated to receive disinfected tertiary recycled water are
summarized in Table 1 and shown in Attachment B of the Notice of Applicability (NOA).

Table 1 — Recycled Water Use Areas

Area Approximate Acres Assessor Parcel Numbers
Number (acres) (APNSs)

: 8012035

: 17 530-090-15

3 55 8010032




Fresno County -3- 14 April 2021
Monte Verde Estates (CSA 44D) Reclamation Project
Staff Memorandum

Area Approximate Acres Assessor Parcel Numbers
Number (acres) (APNSs)
4 0.3 580-100-30

The upgraded wastewater treatment system includes an influent pump station with five
underground influent emergency overflow tanks (total combined capacity of 90,000
gallons), two spiral fine screens, a MBR system (consisting of an anoxic tank,
pre-aeration tank, and two membrane bioreactors), chlorine disinfection,
effluent/reclaimed water storage tank, and an aerobic sludge digester. A 1,300 foot,
14-inch diameter, polyvinyl chloride (PVC) pipe (approximate storage capacity of
10,400 gallons) conveys treated wastewater from the WWTF to the effluent/reclaimed
water storage tank. The Discharger intends to use the PVC pipe to achieve the required
chlorine contact time.

To satisfy the Title-22 requirements for unrestricted use, the RWD states the Facility will
produce disinfected tertiary-treated effluent. Table 2 below summarizes the effluent
quality the Facility will produce.

Table 2 - Effluent Quality

Constituent Effluent Concentration
BODs 10 mg/L (Monthly Average) and 20 mg/L (Daily Maximum)
TSS 10 mg/L (Monthly Average) and 20 mg/L (Daily Maximum)
Total Coliform e <2.2 MPN per 100 mL (7-day median)
e 23 MPN per 100 mL (not more than once in any 30-day period)
e No Sample shall exceed 240 MPN per 100 mL
CT ¢ Not less than 450 milligrams-minutes per liter at all times, with a
modal contact time of at least 90 minutes, based on the peak dry
weather design flow
Turbidity e Does not exceed 0.2 NTU more than 5% of the time in a 24-hour
period
e 0.5NTU at any time
Total Nitrogen Less than 10 mg/L

If CT is insufficient at the end of the effluent pipe, effluent will be automatically diverted
to the community’s leach fields via bypass piping immediately before the inlet to the
storage tank. If the turbidity meter measurement exceeds 0.2 NTU, the effluent from the
MBR will be automatically diverted to the influent wetwell, allowing compliance with
turbidity requirements.

DIVISION OF DRINKING WATER (DDW) CONSIDERATIONS

The Administrator submitted a Title 22 Engineering Report dated 5 February 2020 and a
revised Title 22 Engineering Report dated 14 May 2020 to DDW for review. On

25 June 2020, DDW issued a conditional approval email. DDW’s condition of approval
is that the Administrator install a chlorine analyzer at the CT compliance point and notify



Fresno County -4 - 14 April 2021
Monte Verde Estates (CSA 44D) Reclamation Project
Staff Memorandum

DDW once the analyzer is complete for DDW to inspect the Facility.
MONITORING REQUIREMENTS

The monitoring requirements from Attachment B of the General Order that are
appropriate for this discharge are:

e Disinfection System Monitoring (required in MRP NO. 2014-0153-DWQ-R5344
for the Small Domestic General Order).

e Use Area Monitoring
COMMENTS

Based on the information provided in the NOI, the May 2020 Title 22 Engineering
Report (and revised March 2021 Title 22 Engineering Report), and the June 2020 DDW
conditional approval email, the application for the Monte Verde Estates (CSA 44D)
Reclamation Project is consistent with the requirements of the General Order.



	NOTICE OF APPLICABILITY (NOA); STATE WATER RESOURCES CONTROL BOARD ORDER WQ 2016-0068-DDW; WATER RECLAMATION REQUIREMENTS FOR RECYCLED WATER USE; COUNTY OF FRESNO, DEPARTMENT OF PUBLIC WORKS AND PLANNING; MONTE VERDI ESTATES (CSA 44D) WASTEWATER TREATMENT RECLAMATION PROJECT; FRESNO COUNTY
	PROJECT DESCRIPTION
	RECYCLED WATER APPLICATION
	DIVISION OF DRINKING WATER (DDW) CONSIDERATIONS AND REQUIREMENTS
	WATER RECYCLING USE REQUIREMENTS
	GENERAL INFORMATION AND REQUIREMENTS
	DOCUMENT SUBMITTALS
	ATTACHMENT A – SITE LOCATION MAP
	ATTACHMENT B – SITE PLAN MAP
	MONITORING AND REPORTING PROGRAM NO. WQ-2016-0068-DDW-R5018 FOR COUNTY OF FRESNO, DEPARTMENT OF PUBLIC WORKS AND PLANNING MONTE VERDI ESTATES (CSA 44D) RECLAMATION PROJECT FRESNO COUNTY
	USE AREA MONITORING
	REPORTING
	A. Annual Report

	GLOSSARY

	APPLICABILITY OF COVERAGE UNDER STATE WATER RESOURCES CONTROL BOARD ORDER WQ 2016-0068-DDW; WATER RECLAMATION REQUIREMENTS FOR RECYCLED WATER USE; COUNTY OF FRESNO, DEPARTMENT OF PUBLIC WORKS AND PLANNING; MONTE VERDI ESTATES (CSA 44D) RECLAMATION PROJECT; FRESNO COUNTY
	BACKGROUND INFORMATION
	DESCRIPTION OF DISCHARGE
	DIVISION OF DRINKING WATER (DDW) CONSIDERATIONS
	MONITORING REQUIREMENTS
	COMMENTS



